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ITP: Immune ThrombocytoPenia
§ Autoimmune disease, characterized by a low platelet count (< 100 x 109/L)

§ It causes bleeding (skin and mucosa) in ~ 2/3 patients

§ Prevalence ~10 x 105; incidence ~1.5 - 4 x 105/year

§ Adult present a chronic course (80% > 1 year)

§ It is a diagnosis of exclusion (to rule out thrombocytopenia secondary to drug, DIC, vitamins deficit, 
congenital syndromes, spleen sequestration, bone marrow disorders)

Rodeghiero F et al; Blood. 2009



§ Secondary ITP refers to autoimmune thrombocytopenia occuring in other
diseases (infections, autoimmune diseases, hematological malignancies)

§ ITP nomenclature: 
ü newly – diagnosed from 0 to 3 months
ü persistent from 4 to 12 months
ü chronic > 12 months
ü refractory ITP: risk of bleeding or hemorrhage despite splenectomy
ü severe ITP: presence of bleeding requiring treatment or therapy modification

ITP: Immune ThrombocytoPenia

Rodeghiero F et al; Blood. 2009
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Rodeghiero F et al, Blood. 2009



Therapeutic goals
Phase of disease Aim of treatment

Initial treatment Obtain a safe platelet count
(rapidly) to reduce bleeding or 
bleeding risk

Persistent disease Defer/avoid toxic 
Immunosuppression or splenectomy

Chronic disease Curative aim 

Refractory patients
(after splenectomy)

Minimize the risk of bleeding; to 
increase the PLT count is not the 
main goal
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Therapeutic goals

Phase of disease Aim of treatment

Initial treatment Obtain a safe platelet count
(rapidly) to reduce bleeding or 
bleeding risk

Persistent/Chronic disease “Personalized” treatment

Refractory patients
(after ????)

Minimize the risk of bleeding; to 
increase the PLT count is not the 
main goal





ASH 2019 Guidelines

From «Clinical Questions» (PICO format) to recommedations, 
through evidence synthesis (systematic review) and evidence to 
decision (resources, feasibility, patient value and preferences)

Work wholly funded by ASH

Do not cover emergent treatment and ITP therapies introduced
after 2017

No assessment of «third-line» agents
• lack of data
• variable outcome
• no manner to compare

Definition of:
• Steroide dependance
• Response
• Bleeding severity

IWG 2019 Guidelines

Literature search of PUBMED in July 2018

Grading of evidence

Consensus among experts

Work supported by unrestricted educational grants
from 3 pharmaceutical companies 



ASH guidelines

1. Should steroids or observation be used for adult newly diagnosed ITP and platelet count < 30 x 109/L who
are asymptomatic or have minor bleeding ?

STEROIDS SUGGESTED
ü observation may be appropriate for a subset of patients
ü consideration to the severity of thrombocytopenia, use of antiplatelet/anticoagulation, need of procedures, age
ü admission to the hospital if platelet count < 20 x 109/L (outpatient-management if an established ITP diagnosis)

2. Should steroids or observation be used for adult newly diagnosed ITP and platelet count ≥ 30 x 109/L who
are asymptomatic or have minor bleeding ?

STEROIDS NOT RECOMMENDED
ü steroid may be appropriate for elderly patients (> 60 year old)
ü consideration to the severity of thrombocytopenia, use of antiplatelet/anticoagulation, need of procedures, age

ASH-ITP newly diagnosed
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Duration and type of corticosteroids in newly
diagnosed ITP

ASH-ITP newly diagnosed
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Question Outcome 1 Outcome 2
Should adult ITP newly
diagnosed be treated
with prednisone or 
dexamethasone ?

• Durable response
• QoL
• Response within 7 

day

• Major bleeding
• Remission
• Response within 1 

month

• Remission rate increase with dexa
• Number of cycles, lenght of treatment and  plt count were not consistent
• QoL data were missing
• Response within 7 day better with dexa
• No difference between response at 1 month, durable response and major bleeding

BOTH TREATMENTS ARE ACCEPTABLE INITIAL THERAPY

ASH-ITP newly diagnosed



Up- front rituximab ?

ASH-ITP newly diagnosed



ASH-ITP newly diagnosed



At 6th month

ASH-ITP newly diagnosed



ASH-ITP newly diagnosed



Question Outcome 1 Outcome 2
Should adult ITP 

newly diagnosed be 
treated with CTS and 

rituximab or CTS 
alone ?

• Durable response
• QoL
• Response within 1 

month
• Major bleeding

• Infection
• Remission
• Mortality

ü Sustained response increase with R-CST
ü A fair number of patients in each group required additional 

treatment
ü QoL and major bleeding data were missing
ü Wide CI on prioritized outcomes
ü Increase cost of R

CTS ALONE CONTINUE TO BE FAVORED AS INITIAL THERAPY

ASH-ITP newly diagnosed



Recommendations for initial treatment of newly diagnosed patients

Corticosteroids are the standard initial treatment for adults with ITP who need treatment and do not have a relative 
contradiction: predniso(lo)ne at 1 mg/kg (maximum dose 80mg, even in patients weighing > 80 kg) for 2 weeks, to a 
maximum of 3 weeks, or dexamethasone 40 mg/d for 4 days, repeated up to 3 times.

If a response is seen  the predniso(lo)ne should be tapered, aiming to stop predniso(lo)ne by 6 weeks (maximum 8 weeks), 
even if the platelet count drops during the taper.
If there is no response to the initial dose within 2 weeks, the predniso(lo)ne should be tapered rapidly over 1 week and 
stopped.
Longer courses of steroids should be avoided, although occasional patients may benefit from continuous low-dose 
corticosteroids (eg, #5 mg/d). 

Use of IVIg (1 g/kg on 1 or 2 consecutive days or 0.4 g/kg per day for 5 days), or IV anti-D (50-75 mg/kg once) where 
available, may be appropriate in patients with bleeding, at high risk for bleeding, who require a surgical procedure, or who are
unresponsive to predniso(lo)ne

Certain patients may have relevant contraindications to high-dose corticosteroid therapy (eg, insulin-dependent diabetes, 
uncontrolled diabetes, psychiatric disorders, active infection) and may be managed with only IVIg or IV anti-D as initial 
therapy.

TPO receptor agonists (TPO-RAs) and rituximab are not considered initial therapies.

IWG guidelines



Second – line therapy in adult with ITP



Should adult ITP lasting > 3 months who are CTS 

dependent or have no response to CTS undergo to 

splenectomy of be treated with TPO-RA or with 

Rituximab ?

ASH-ITP persistent/chronic



Uncertainty about the optimal sequence of ITP treatment 



Uncertainty about the optimal sequence of ITP treatment 

*: EXTEND study, Wong RSM et al, Blood 2017

After 5 years follow-up



Uncertainty about the optimal sequence of ITP treatment 

splenectomy TPO                                     RTX
100 pts 20 pts 10 pts

RTX                              TPO                               splenectomy
100 pts 80 pts 40 pts

TPO                      RTX                                splenectomy
100 pts 45 pts 38 pts

After 10 years follow-up



Splenectomy Rituximab TPO-RA

Advantages • High response
rate

• Durable CR
• Single treatment
• Cost efficent

• Short course • High response
rate

• Durable CR

Limitations • Surgical
procedure

• Morbidity
• VTE risk
• Sepsis

• Lower durable
• Risk of infusion

reactions
• HBV reactivaton
• Cost

• Need for 
continuos
treatment

• Cost
• VTE risk

Neunert C, ASH 2019

ASH-ITP persistent/chronic



Response and remission rates
(indirect comparison from literature data)

Rituximab Splenectomy TPO-RA

Response within 1 
month

314/506 (62.1%) 3342/3855 (86.7%) 448/682 (65.7%)

Durable response
(at 6 months)

80/203 (39.4%) 79/149 (53%) 225/356 (63.2%)

Remission
(at the end of follow-up)

134/571 (23.5%) 1017/1479 (68.8%) -

Neunert C, ASH 2019

ASH-ITP persistent/chronic



Major bleeding and adverse outcomes
(indirect comparison from literature data)

Rituximab Splenectomy TPO-RA

Major bleeding 2.2% 4.6% 3.5%

Infection 3.7% 10% 6.9%

Thrombosis 2.2% 2.4% 2.5%

Operative complications - 12.8% -

Neunert C, ASH 2019

ASH-ITP persistent/chronic



Splenectomy vs TPO-RA

Neunert C, ASH 2019

Recommendation

In adult with ITP lasting > 3 months, ASH suggests either splenectomy or TPO-
RA

Avoid surgery/non – surgical candidate: TPO-RA

Avoid long-term medication: splenectomy

ASH-ITP persistent/chronic



Splenectomy vs Rituximab

Neunert C, ASH 2019

Recommendation

In adult with ITP lasting > 3 months, ASH suggests Rituxmab rather than
splenectomy

ASH-ITP persistent/chronic



TPO vs Rituximab

Neunert C, ASH 2019

Recommendation

In adult with ITP lasting > 3 months, ASH suggests TPO-RA rather than
Rituximab

ASH-ITP persistent/chronic



• There is no single second-line treatment that is optimal for all patients
with ITP

• The choice of treatment should be individualized, based on:
Ø duration of ITP
Ø frequency of bleeding
Ø comorbidities
Ø age of patient
Ø medication adherence
Ø cost
Ø availability

• Patient education and shared decision-making are encouraged

ASH-ITP persistent/chronic



Neunert C, ASH 2019

ASH-ITP persistent/chronic



IWG: Treatment for persistent/chronic ITP

Medical therapies with robust evidence:
• Romiplostin, Eltrombopag, Avatrombopag
• Rituximab
• Fostamatinib
Medical therapies with less robust evidence:
• Immunosuppressive agents
• Danazol
• Dapsone
Surgical therapy:
• Splenectomy

IWG; Blood Advances, 2019



IWG: Treatment for ITP patients failing multiple therapies

Recommendations:

• Reconsider the diagnosis

• Reassess the need for treatment

• Splenectomy?

• Other therapies if not already attempted

• In TPO-RA: switiching strategy

• Multitherapy

• Clinical trial
IWG; Blood Advances, 2019



Treatment guidelines for persistent ITP

Cooper N, Br J Haematol, 2017



Treatment guidelines for chronic ITP

Cooper N, Br J Haematol, 2017



NEW DRUGS in ITP treatment





Adult persistent/chronic ITP in two parallel, multi-center, randomized, placebo-
controlled (2 active:1 placebo), double-blind phase 3 studies, each 24 weeks in 
duration; one performed in North America, Australia and Europe (047) and one 
in Europe (048).

The median duration of ITP at study entry was 8.5 years

Patients were heavily pretreated with ITP therapies: 94% had received 
corticosteroids, 47% thrombopoietin-receptor agonists, 32% rituximab and 35% 
splenectomy

Bussel J et al, AJH. 2018



Bussel J et al, AJH. 2018



Bussel J et al, AJH. 2018

TREATMENT
• Fostamatinib 100 mg BID (increase to 150 mg BID after 4 weeks on platelet count)
• Concomitant ITP treatment allowed without any change
• Rescue therapies allowed (IGIV, platelet transfusion)

EFFICACY ASSESSMENT
• Primary endpoint: stable response at week 24 (platelet count > 50 x 109/L at least 4 of 6 

clinic visits)
• Secondary endpoint (post hoc assessment): overall response (platelet count > 50 x 109/L 

within the first 12 weeks)



EFFICACY

Bussel J et al, AJH. 2018

FIT 1 FIT 2 Pooled

Placebo
N= 25

Fostamatinib
N= 51

p Placebo
N= 24

Fostamatinib
N= 50

p Placebo
N= 49

Fostamatinib
N= 101

p

Stable
response

0 (0%) 9 (18%) 0.026 1 (4%) 9 (18%) 0.152 1 (2%) 18 (18%) 0.0003

Overall
response

8% 37% 0.007 21% 48% 0.025 7 (14%) 43 (43%) 0.0006



Bussel J et al, AJH. 2018



75% patients experienced ≥1 AE with the majority (72%) being mild or moderate in severity.

52% patients experienced ≥1 treatment-related AE. 

The most common AEs were: 

§ diarrhea (28%)

§ hypertension (15%)

§ petechiae (15%)

§ epistaxis (14%). 

Serious AEs were reported in 27 of 123 pts (22%)

Bleeding-related SAEs were experienced by 11 patients, 10 of whom were non-responders. 

AEs leading to study drug withdrawal occurred in 15 of 101 pts (15%) including diarrhea (n=5), liver enzyme 
elevations (n=3), and neutropenia (n=2)

SAFETY

Bussel J et al, AJH. 2018



In April 2018 FDA approved fostamatinib for the treatment of chronic ITP with an 
insufficent response to at least one prior line therapy

Monthly monitoring of liver function test and neutrophil count

Blood pressure must be checked every 2 weeks

Vaccinations are suggested

Cost considerations: one month of Fostamatinib $ 11.340
Eltrombopag $ 9.900
Romiplostim $ 8.660





• Neonatal Fc Receptor (FcRn) is responsible for IgG recycling

• Rozanolixizumab, a subcutaneous infused, humanized monoclonal antibodiey, targets the IgG-binding region of FcRn, 
reducing IgG recycling and accelerating its lysosomial degradation

• Rozanolixuzumab lowers IgG levels (also pathogenetic IgG antibody); does not affect IgA, IgM, IgE, albumin level.  









• Safety and tolerability

• Clinical efficacy

• Change in IgG level
(exclusion criteria for eligibility: IgG level ≤ 6 g/L)

STUDY OBJECTIVES



SAFETY AND TOLERABILITY



CLINICAL EFFICACY



CHANGE IN IgG LEVELS



• Rozanolixizumab treatment at doses up to 20 mg/kg was generally well tolerated with an 
acceptable safety profile and demonstrable efficacy. 

• Single doses of rozanolixizumab (15 and 20 mg/kg) demonstrated the fastest onset of action (1 
week) both for platelet count increase and IgG decrease.

• Rozanolixizumab treatment provided substantial, transient reduction of serum IgG levels with 
no association with infections. 

• These safety, tolerability, efficacy, and pharmacodynamic data support the ongoing phase 3 
development of rozanolixizumab as a maintenance treatment in patients with primary ITP 
(NCT04200456). 

CONCLUSIONS





Four weekly doses



Placebo

N= 12

Efgartigimod
5 mg/Kg
(N= 13)

Efgartigimod
10 mg/Kg

(N= 13)
Safety

At least 1 AE* 7 (58.3%) 9 (69.2%) 11 (84.6%)

At  least 1 SAE - - 1 (7.7%)

Efficacy

Platelet count ≥ 50 x 
109/L at any time

6 (50%) 7 (58.3%) 7 (58.3%

Platelet count ≥ 100 x 
109/L at any time

1 (8.3% 6 (46.2%) 5 (38.5%)

Platelet count ≥ 50 x 
109/L for 10 days

0 (%) 6 (46.2%) 4 (30.7%)

* Most common AE were cutaneous bleeding symptoms, hypertension, headache. No deaths reported

RESULTS





Avatrombopag can be administered orally with food, has no significant hepatotoxicity



Three patients (94%) reported a thromboembolic event in the core study: 
ü 1 deep vein thrombosis (day 8), 
ü 1 asymptomatic pulmonary embolism (day 154) 
ü 1 cerebrovascular event (day 89). 

One additional thromboembolic event of jugular vein
thrombosis (day 335) was reported in the open-label extension phase.





• Significant thrombocytopenia is uncommon in COVID-19 positive patients 
until end stage disease.

• Very low platelet counts of <20 x 10 9/l, or a sudden fall in the platelet count 
>50% over 24-48 hours may indicate an immune aetiology.

• Other causes of immune thrombocytopenia, such as Heparin-Induced-
Thrombocytopenia, MicroAngiophatic Haemolytic Anemia and drugs, 
should be considered before a diagnosis of ITP is made.



First-line therapy for ITP during COVID-19 pandemic

• There is little evidence to inform the optimal management of a patient presenting with new or

relapsed acute ITP.

• In patients who are negative for COVID-19, TPO-RAs may be preferred as first line treatment, to

avoid corticosteroids which may increase risk of COVID-19 infection during the pandemic.

• In patients who are positive for COVID-19, TPO-RAs may potentially increase the thrombotic

complications and identifying eltrombopag hepatotoxicity may be difficult.



• If steroids are used as first line therapy, the dose and duration should be kept to the minimum necessary.

• A starting dose of 20mg daily may be considered in non-bleeding patients, with increase to 1mg/kg after 3-5

days if there has been no response.

• Steroid doses should be tapered after 2 weeks – slowly if there has been good response, rapidly if there is no

response.

• Intravenous immunoglobulin (1g/kg) may be necessary if immediate elevation of the platelet count is required

to control bleeding. It may also be used as second line treatment if there is failure to respond to steroids.

• Tranexamic acid in COVID-19 infected patients should be used as required for the management of bleeding in

ITP patients, but avoided in those with frank DIC.

• Platelet transfusions should only be given if bleeding is thought to be life threatening, or at a critical site



• Patients with chronic ITP should remain on their usual treatment. 

• They should be vigilant with self-isolation and shielding measures as 
appropriate.

• Splenectomised patients should be stringent with their antibiotic 
prophylaxis and up to date with vaccinations.

• Regular patient contact should be maintained and appointments 
conducted by telephone or online platforms.



Thrombotic risk associated with ITP

• One should be mindful of a potential further increase in thrombotic risk in patients with 
COVID-19 from ITP or its treatment.

• ITP patients hospitalised with COVID-19 should receive weight-based LMWH 
thromboprophylaxis provided platelets are ≥ 30 x 109/L and there are no hemorrhagic 
features.

• ITP patients hospitalised with COVID-19 whose platelets are <30 x 109/L in whom LMWH is 
considered unsafe, should have intermittent pneumatic compression until LMWH can be 
restarted.

• Regular assessment of both bleeding and thrombotic risk should be made throughout the 
course of the hospital stay and on discharge.



Vicenza experience during COVID pandemic





-14 ITP patients with RT-PCR confirmed SARS-CoV-2 infection
(14 days median time from COVID manifestation to ITP diagnosis)

-11/14 patients had initial platetet count ≤ 10 x 109/L

-4/14 patients had severe bleeding symptoms



-4/14 patients were treated with corticosteroids alone: initial response after 10 days
(median)
-1/14 patient was treated with dexamethasone (40 mg/day for 4 days): CR after 5 days

None of these 5 patients experienced a worsensing of COVID-19 pneumonia

-9/14 patients were treated with IVIG (alone in 4, with corticosteroid in 1, with TPO-RA in 
4) with a rapid initial response

After a median follow-up of 60 days, 3/14 patients had a relapse

No thrombosis was observed

The outcome of COVID-19 was favorable in all cases



Platelet at day 1 (plain
column) and at day 8 (striped
column)



GRAZIE per l’ATTENZIONE


